(. LOMBARDIN Erup: Lo

A KOHLER. COMPAN'Engine: 6LLD 360 Drawing: D

CONTROLS/LUBRICATING SYSTEM
POS. |CODE DESCRIPTION Qty
1 3240.004 nut M 5 1
2 6330.057 safety plate 1
3 7625.019 washer diam.10 1
4 5201.094 lever 1
5 6550.010 knob 1
6 &————- » plate 0
7 8430.023 lockpin 3 X 16 1
8 6141.046 oil pump pin 1
9 &« » see Pos. D 58 0
10 5200.998 INJECT.PUMP LEVER 1
10b «————- » lever 0
11 2800.049 cotter pin 1
13 5550.017 eXt.f.spring 3600 R.P.M. 1
13 5801.087 eXt.f.spring 3000 R.P.M. 1
14 1240.077 snap ring 1
15 «————- » see Pos. D 64 0
17 1165.001 circlip 1
18 B3200.015 wing nut 1
19 7626.054 washer diam. 5,3 2
20 9790.039 screw M 6 X 12 4
21 B3240.008 nut M 6 1
22 1760.029 bolt M 6 X 1 X 30 1
24 3240.058 nut 1
25 8576.016 EXTRA FUEL DEVICE 1
25 8576.025 EXTRA FUEL DEVICE 1
26 9810.002 screw 2
27  &————— » governor spring 0
35 2280.061 key 3X3,7X10 1
36 3240.008 nut M 6 1
37 8902.025 support 1
38 2691.021 remote control cover (industrial.engine) 1
39 7626.054 washer diam. 5,3 1
40 5202.014 lever 1
41 2691.020 ACCEL. CONTROL (industrial.engine) 1
42 B240.008 nut M 6 1
43 «————= » spring 0
45 £371.033 plate 1
46 B3240.008 nut M 6 1
47 7565.004 washer diam. 6 1
48 5680.043 spring 1
49 «————- » see Pos. D 72 0
50 8420.002 locating pin 1
51 9730.010 screw M 6 X 16 2
52 1400.385 dipstick (mm 385) 1
52a 1400.391 dipstick (mm 165) 1
53 9730.009 screw M 6 X 12 1
54 7565.004 washer diam. 6 1
55 2200.013 key 1
56 9730.016 screw M 6 X 35 4
57 7565.004 washer diam. 6 4
58 6605.064 OIL PUMP 1
59 1760.007 bolt M 6 X 1 X 25 1
5% «————- » nut 0

printed by LOMBARDINI: 28/03/2018 -

1




Group: 6LLD
Engine: 6LLD 360 Drawing: D

CONTROLS/LUBRICATING SYSTEM

POS. |CODE DESCRIPTION Qty
60 7555.004 washer diam. 6 1
04 6605.050 LUBR.OIL PUMP (genearing sets) 1
65 «————- » see Pos. D 64 0
66 1240.077 snap ring 1
67 9180.191 adjuster M 6 1
68 3240.009 nut 2
69 5830.119 nut 1
71 «————= » see Pos. D 72 0
72 8785.075 LEVER SUPPORT 1
72 8785.076 LEVER SUPPORT 1
73  5655.038 govern.spring std 1
73  5655.081 govern.spring (generating set) 1
74 K————- » see Pos. D 72 0
76 4776.016 gasket 1
77 1745.001 oil pipe 1
77 1745.002 0oil pipe 1
78 4601.003 gasket 1
79 9732.047 screw M 12 X 20 1
85 2175.019 0il filter cartridge 1
86 5725.032 spring 1
87 1200.016 O ring 137 1
88 9790.047 screw M 6 X 16 2
89 8900.338 support 1
90 8900.395 support 1
91 1970.265 sleeve 1
92 9790.039 screw M 6 X 12 2
93 2690.301 REMOTE CONTROL - K.AGR engine 1
93 2690.320 REMOTE CONTROL - K.AGR engine (stop ENPI) 1
94 1200.087 O ring 3150 1
95 «————-— » see Pos. D 72 0

100 1770.111 bolt M 8 10

101 6647.045 oil pan 1

101 6647.046 OIL PAN (deep type) 1

102 9680.013 pressure oil valve 1

103 5755.049 spring 1

104 4670.088 copper gasket 18X24X1 1

105 9070.012 pressure valve plug 1

106 9060.008 0il cartridge cap with M 14 hole 1

107 4670.013 copper gasket diam.10 1

108 8965.032 0il drain plug M 12 1

111 9060.012 0il cartridge cap 1

113 5801.467 spring 1

114 5830.119 nut 1

116 8240.008 nut M 6 1

117 7565.004 washer diam. 6 1

118 5200.560 lever 1

122 &————— » see Pos. D 93 0

printed by LOMBARDINI: 28/03/2018 - 2




Engine: 6LD 360 Drawing: D

D i

17 18 19 21 22 23 24 25
20\ \

36%
37 38 39

t; | %%éf 14 15 16
33 f;; !
et

10
{59
@

40 41

%44 45

@:6 47 48 49 50 51
([

102

109

/
Qe
97
110© < 112

>

158

S

i |
18215\183 185 186 187 188 189 190 191 192 193

90184

printed by LOMBARDINI: 28/03/2018



